®

Spare Parts Information

=~
m
<

USE
LOCTITE

C
(2]
m

USE
SILICONE

|

©)
=

For information regarding Spare Parts availability for this machine, please visitawww.Belle247.eem,or contact the ALFRAD Belle using
the following contact details:-

Tel:- +44 (0)1298 84606 Fax:- +44 (0)1298 84722 Email:- sales@ALTRAD-Belle.com
#- Colour Option 1 ## - Colour Option 2

Part No. + S = Orange (Eg. 981/05100S) Part No. + GR = Grey (Eg. 981/03200GR)
Part No. + G = Green Part No. + GR2 = Quartz Grey

Part No. + B1 = Blue Part No. + BL = Black

Part No. + R1 = Red Part No. + W = White

Part No. + Y = Yellow
Part No. + Y2 = Yellow



Spare Parts Information

Z
a
<

USE
LOCTITE

C
2]
m

USE
SILICONE

o
=

For information regarding Spare Parts availability please contact the ALTRAD Belle Inc. using the following contact details:-

Altrad Belle Inc, PO Box 13225, Roanoke, VA, 24032, USA

Tel : +1 540.345.5090, Fax: +1 540.345.5091 Email : sales@bellegroup.net

# - Colour Option 1 ## - Colour Option 2

Part No. + S = Orange (Eg. 981/05100S) Part No. + GR = Grey (Eg. 981/03200GR)
Part No. + G = Green Part No. + GR2 = Quartz Grey

Part No. + B1 = Blue Part No. + BL = Black

Part No. + R1 = Red Part No. + W = White

Part No. + Y = Yellow
Part No. + Y2 = Yellow



3

1-01

19
17
19
Chassis & Vibrator Assembly 1-01

1-## Chassis Chassis Chassi 1
2 Axe Eje Veio 1
3 Couvercle Cubierta Tampa 1
4 Entretoise. Espaciador Espagcador 1
5 Vis Tornillo Parafuse M8 x 20 12
6 Ecrou Tuerca Porca m8 6
7 Vis Tornillo Parafuse M16 5
8 Roulement Cojinete Rolamanto

9 Poulie Polia Polia 1
10 Rondelle Arandela Anilha 1
11 Ecrou Tuerca Porca M12 16
12 Rondelle. Arandela Anilha M12 20
13 Boulon Perno Perno M12 x 55 8
14 Vis Tornillo Parafuse 4
15 Rondelle. Arandela Anilha M10 12
16 Rondelle. Arandela Anilha M10 4
17 Vis Tornillo Parafuse M10 x 30 8
18 Tampon antivibratoire.......... Montura antivibratoria .............Bloco Anti-vibracédo 4
19 Racleur Arrastre Raspadeira 2
20 Vis Tornillo Parafuse M12 x 35 24
21 Rondelle. Arandela Anilha M12 24
22 Tubo. Pistao uiger 4
23 Passeffil Ojal Anel Isolante @25mm 2
24 Racleur Arrastre Raspadeira 2

# - To see the colour options for this part, please see the ‘4’ area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘## area of the ‘Spare Parts Information’ section of the Operators Manual.

240




1 Pompe hydraul. Bomba hidraulica omba hidraulica 1
2 Assemblée arbre intermédiaire ....Asamblea eje intermedio.......Montagem do Eixo Intermediario L
3-## Patte de montage Escuadra porte
4 - ## Plaque d’Assise Bancada Placa de Apoio
5-## Chassi: Estructura Estrutura
6 Plaque Placa
7 Crochet Gancho
8 Plaque aca
9 - ## Bride Aoradaza
10 cuadra
11 Plaqu laca
12 Vis Tornillo
13 Batterie Bateria Bateria
14 Passeffil jal ....... Anel I\?olanna @55mm
15 - ## Garde-Fou Barandilla Grade
16 - Couvercle Cubierta amp: Yanmar
17 Vis Tornillo Parafuse M10 x 20
18 Goupille Pasador Pino
19 Poulie Polia Polia ...\
20 Roulement Cojinete Rolamanto
21 Circlip Resorte circular .. Grampo (circular
22 Circlip Resorte circular .. Grampo ¢ircular
23 Ecrou Tuerca Porca
24 Rondelle Arandela Anilha ...\
25 Ecrou Tuerca Porca......\
26 Rondelle Arandela Anilha .....{
27 Vis Tornillo, Parafuse ... 2 4
28 Rondelle Arandela Anilha 1 2
29 Rondelle Arandela Anilha A\ 2
30 Rondelle Arandela Anilha \ 2 4
31 Rondelle Arandela Anilha 1 5
32 is Tornillo Parafuse 5
33 Boulon Perno Perno 0 4
34 Rondelle Arandela Anilha \ 0
35 Rondelle Arandela Anilha 3 0
36 Boulon Permo Perno ! 0
37 Vis Tornillo. Parafuse \
38 Vis Tornillo Parafuse
39 Ecrou Tuerca P0rca
40 Ressort Resorte. Mola |
41 Plongeur Embolo Embolo \
42 Vis Tornillo Parafuse 3 M16 4
43 Poignée Botao
44 Rondelle Arandela, Anilha,
45 Banderolage hélicoidal............ Abrigo ESpiral et HInVéluéro emeEspital
46 Obturateur Tapon Tamp&o A\
47 Vis Tornillo. Parafuse i M12
48 Vibreur umbador Sirene |
49 i Tornillo Parafuse M6 x 30
50 Rondelle Arandela Anilha M5
51 Ecrou Tuerca Porca \ M5
52 CpingaTge Calzo........ : Calco \
53 Kit de Trar Kit de Accionamiento.............Conjunto de Transm\%sﬁn
54 21/0283. Butoir Parachoques Amortecedor

*of ordering item 15 please order 2 x item 52 also.

# - To see the colour options for this part, please see the #' area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘##’ area of the ‘Spare Parts Information’ section of the Operators Manual.

241




Kubota
Side Guards 2-02
1-# .Couvercle latéral Tapa lateral Tampa lateral ‘Yanmar 1
1-# .Couvercle latéral Tapa lateral Tampa lateral Kubota 1
2-# .Couvercle latéral Tapa lateral Tampa lateral Yanmar 1
3-# .Couvercle latéral Tapa lateral Tampa lateral Kubota 1
4 Vis Tornillo Parafuse 11
5 Plaque Placa Placa 1
6 Plaque Placa Placa 1
7 . Vis Tornillo Parafuse 10
8 4/6001 . Rondelle Arandela Anilha 10
9 8/6007 . Ecrou Tuerca Porca 10

AltradParts.com
888-634-4289
An iBuy Stores Company

242



3-01

Controls

3-01

1 981/99920 . Buffer Butoir Parachoques Amortecedor 1
2 919/99826 . Spring Ressort Resorte Mola. 1
3 981/99912 . Bar Barre Barra Barra. 1
4 - ## 981/03200 . Handle Guidon Manillar Punho 1
5 981/05500 . Self-Centre Assembly 1
6-# Cover Couvercle Cubierta Tampa 1
7 981/99965........... Plate Plague Placa Placa 2
8 74/0026 Knob Poignée Pomo. Botio

9 981/03212 . Washer Rondelle Arandel; Anilha 4
10 981/03211 . Spacer Entretoise Espaciador Espagador 1
11 981/03300 . Lever Levier Palanca Alavanca 1
12 981/99958 . Bar Barre Barra Barra. 1
13 981/03400.......... Lever Levier. Palanca Alavanca. 1
14 - # Cover Couvercle Cubierta Tampa 1
15 500/06100........... Grease Nipple Téton de gr: Conexion para engrase. Bocal de Lubrificacdo 2
16 8/6007 Washer Rondelle Arandela Anilha M6 1
17 981/99931........... Pin Goupille Pasador. Pino 1
18 2/0071 Spring Ressort Resorte Mola. 1
19 8/8008 Nut Ecrou Tuerca Porca M8 1
20 4/8004 Washer Rondelle Arandela Anilha M8 1
21 981/99932 . Boss Bossage Resalte Cubo. 1
22 981/99915 . Vibrator Cable................ Cable de vibrateur .......... Cable del vibrador.............. Cabo Vibratéria 1
23 981/99917 . Control Cable................. Cable de commande ....... Cable de control................. Cabo de Controlo 1
24 981/99966 . Spacer Entretoise Espaciador Espagador 1
25 981/03900 . Clevis Chape Horquilla Grampo 1
26 3/0039 Pin Goupille Pasador. Pino 1

# - To see the colour options for this part, please see the ‘#' area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘##' area of the ‘Spare Parts Information’ section of the Operators Manual.

243



Drum Assembly

4-01

1 Ressort Resorte Mola, 1
2 Vis Tornillo Parafuse M6 x 8 1
3 Bossage Resalte Cubo. 1
4 Barre Barra Barra 1
5 Poignée Pomo. Botao 1
6 Support Soporte Suporte 1
7 Circlip Resorte circular.............cc....... Grampo circular 1
8 Roulement Cojinete Rolamanto 1
9 Tambour Tamburo Tambor 1
10 Rondelle. randel; Anilha M3 1
11 Moyeu Cubo Reductor.........ccceveuene Cubo da Roda 1
12 4/1204... Washer Rondelle. Arandela Anilha M12 4
13 981/07400....... Wheel Motor Bolt Kit....... Kit de boulon de................. Kit Perno motor de la rueda....Kit de parafuso motor de roda

moteur roue —»1 00439 4
14 981/07400....... Wheel Motor Bolt Kit....... Kit de boulon de.................. Kit Perno motor de la rueda....Kit de parafuso motor de roda

moteur roue —»1 00439 4
15 Kit Kit. Kit Kit —1 00439 1
15 Support Support Soporte Suporte = 00440......cccviiinne 1
16 Bearing Roulement Cojinete Rolamanto 2
17 Circlip Circlip Resorte circular. Grampo circular @80 1
18 Moteur Hydraulique ............ Motor hidraulico Motor hidraulico 1
19 Support Soporte Suporte. 1
20 Ecrou Tuerca Porca 1
21 Clavette Chaveta Chave 1
22 Kit. Kit Kit 1
22 Vis Tornillo Parafuse 8
23 Kit. Kit Kit 1
23 Rondelle Arandela Anilha 8
24 Cale Cufia @Galco R
25 9/12042. Vis Tornillo Pataftse 3= 00440......ccoiiiininnns 4
26 4/1218 Rondelle Arandela Anilha - 00440 4
27 8/12013. Ecrou Tuerca Porca - 00440.......ccoiiiiinn 4
Not Shown

- 5/0088

Seal Kit,
Hydraulic Motor

eu étanchéité, ...
Moteur Hydraulique

Juego retenes, ..
Motor hidraulico ..

244

Conjunto de'Vedacdo
Motor hidraulico




Yanmar L100N Engine Assembly

©CONOUAWN

20/0111 Engine Moteur Motor. Motor ‘Yanmar L100N 1
21/0281 Belt Courroie. Correa Cinta
21/0111 Belt Courroie. Correa Cinta
21/0341 Clutch Embrayage Embrague Embraiagem 1
981/99946........... Spacer Entretoise Espaciador Espacador 1
7110057 Screw Vis Tornillo Parafuse 1
21/0377 Key. Clavette Chaveta Chave 1
9/10030 Bolt Boulon Perno Perno. 4
4/1003 Washer Rondelle Arandela Anilha M10 4
4/1005 Washer Rondelle Arandela Anilha M10 4
6/0243 Adaptor Adapteur Adaptador Adaptador. 1
5/0038 Seal Joint d’étanchéité ............ Obturador Vedagdo
32/0142 Hose Tuyau Manguera Tubagem 1
6/2023 Adaptor Adapteur Adaptador Adaptador. 1
6/2024 Cap Capuchon Casquete Tampa 1
71/0271 Harness Faisceau Arné: Cablagem 1
21/0349 Filter Filtre Filtro Filtrante 1
3/7043 Clip Collier Presilla Grampo
21/0369 Pipe Tubo Pistéo uiger 1
21/0053 Air Filter Filtre & air Filtro de aire Filtro de Ar 1
21/0052 Bracket Patte de montage............. Escuadra Suporte 1
21/0391 Filter Element. Elément Filtre Elemento Filtro Elemento Filtrante 1
21/0405 Dipstick Jauge Varilla para medicion ............... Vareta de Medicéo

del nivel del aceite de Nivel 1
21/0408 Bo: Bossage Resalte Cubo 1
5/0095 O Ring. Joint torique Junta tériga .. 4.5 KON 475 AnelVedarite 1
21/0407 Bo! Bossage Resalte Cubo. 1
981/99902........... Support upport Soporte Suporte 1
3/9032 Circlip Circlip Resorte cireulars,..@m.......#m,.Grampo circular 1
34/0049 Hose Tuyau Manguera Tubagdem, 1
3/7018 Clip. Collier Presilla Grampo 2

245




Kubota EA330 Engine Assembly 5-02

1 20/0120 Engine Moteur Motor. Motor Kubota EA330.........cccccouce 1
2 71/0275 Harness Faisceau Arnés, Ci 1
3 21/0378 Belt. Courroie. Correa Cinta 2
4 21/0111 Belt. Courroie. Correa Cinta 3
5 981/99933............ Spacer Entretoise Espaciador 1
6 21/0341 Clutch Embrayage Embrague Er i 1 1
7 21/0372 Key. Clavette Chaveta Chave 1
8 7/10010 Screw. Vis Tornillo Parafuse 4
9 4/1003 Washer Rondelle Arandel Anilha M10 4
10 981/99988........... Washer Rondelle Arandel Anilha 1
11 4/1005 Washer Rondelle Arandela Anilha M10 3
12 9/8019 Bolt. Boulon Perno Perno. 4
13 4/8003 Washer Rondelle Arandel; Anilha M8 4
14 4/8006 Washer Rondelle Arandela Anilha M8 4

AltradParts.com
888-634-4289
An iBuy Stores Company

246



6-01

Handle Assembly

6-01

1-## 981/06500 . Handle Guidon Manillar Punho 1
2 -## 981/99992 . Plate Plaque Placa Placa 1
3 161/99543.......... Bearing Roulement Cojinete Rolamanto 2
4 8/16005 Nut Ecrou Tuerca Porca 2
5 05.1.009 Washer Rondelle Arandela Anilha M16 2
6 4/1601 Washer Rondelle Arandela Anilha M16 2
7 161/99544 ........... Bo: Bossage Resalte Cubo 2
8 7/16010 Screw Vis Tornillo Parafuse 2
9 4/1005 Washer Rondelle Arandela Anilha m10 4
10 4/1003 Washer Rondelle Arandela Anilha M10 4
11 9/10001 Bolt Boulon Perno Perno. 4
12 73/0051 Bracket. Patte de montage............ Escuadra Suporte 1
13 72/0033.... . Document Tube Tube de document .......... Tubo documento...................... Tubo de Documento 1
14 981/99968 . Plate Plaque Placa Placa ‘Yanmar 1
14 981/99994 . Plate Plaque Placa Placa Kubota 1
15 981/99916 . Throttle Lever. Manette d'accélé Ir.... Palanca de aceleracion Alavanca do estrangulado 1
16 7/5170 Screw Vis Tornillo Parafuse 4
17 4/5002 Washer Rondelle Arandela Anilha 8
18 8/5003 Nut Ecrou Tuerca Porca 8
19 981/99990 . Plate Plaque Placa Placa 1
20 981/99991 . Plate Plaque Placa Placa 1
21 7/5171 Screw Vis Tornillo Parafuse 4
22 7/6034 Screw Vis Tornillo Parafuse 6
23 70/0184. . Ignition & Key. .Ignition & Clavette Ignicién & Chaveta ‘Yanmar 1
24 70/0273. . Ignition & Key. .Ignition & Clavette Ignicién & Ghave Kubota 1
25 70/0185 Key. Clavette Chaveta. O - mar 1
26 919/99808........... Key. Clavette Chaveta. L. .. Kubota. 1

888-634-4289
An iBuy Stores Company

# - To see the colour options for this part, please see the ‘#' area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘## area of the ‘Spare Parts Information’ section of the Operators Manual.

247



6-02

Handle Assembly, EPA - North America 6-02

1-## 981/07100 . Handle Guidon Manillar Punho 1
2 -## 981/99992 . Plate Plaque Placa Placa 1
3 161/99543.......... Bearing Roulement Cojinete Rolamanto 2
4 8/16005 Nut Ecrou Tuerca Porca 2
5 05.1.009 Washer Rondelle Arandela Anilha M16 2
6 4/1601 Washer Rondelle Arandela Anilha M16 2
7 161/99544 ........... Bo: Bossage Resalte Cubo 2
8 7/16010 Screw Vis Tornillo Parafuse 2
9 4/1005 Washer Rondelle Arandela Anilha m10 4
10 4/1003 Washer Rondelle Arandela Anilha M10 4
11 9/10001 Bolt Boulon Perno Perno. 4
12 73/0051 Bracket. Patte de montage............ Escuadra Suporte 1
13 72/0033.... .Document Tube.............. Tube de document .......... Tubo documento...................... Tubo de Documento 1
14 981/99808 . Plate Plaque Placa Placa 1
15 21/0376.... . Throttle Lever. Manette d'accélé Ir.... Palanca de aceleracion............ Alavanca do estrangulado 1
16 9/6003 Screw Vis Tornillo Parafuse M6 x 2
17 8/6001 Nut Ecrou Tuerca Porca M6 4
18 716039 Screw Vis Tornillo Parafuse M6 x 2
19 981/99990........... Plate Plaque Placa Placa 1
20 4/6001 Washer Rondelle Arandela Anilha M6 4
21 70/0273.... . Ignition & Key.................Ignition & Clavette ........... Ignicién & Chaveta................... Ignicéo & Chave 1
22 919/99808 .Key. Clavette Chaveta Chave 1

AltradParts.com
888-634-4289
An iBuy Stores Company

# - To see the colour options for this part, please see the ‘#' area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘## area of the ‘Spare Parts Information’ section of the Operators Manual.

248



7-01

Hydraulic Assembly

7-01

1 Vis Tornillo Parafuse M6 x 12 6
2 Joint d’étanchéité Obturador Vedagcéo

3 Capuchon Casquete Tampa 1
4 Joint Junta Gaxeta 1
5-# Hydraulic Oil Tank.......Réservoir d’huile hydraulique ... Depos. de aceite hidraulico...... Tanque de 6leo Hidraulico 1
6 Gauge Jauge. Calibrar Ajuizar. 1
7 Filtre Filtro Filtrante. 1
8 Adaptateur Adaptador Adaptador

9 Tuyau Manguera Tubagem 1
10 Adaptateur Adaptador Adaptador 4
11 Tuyau Manguera Tubagem 1
12 Joint d’étanchéité Obturador Vedagéo 2
13 Adaptateur Adaptador Adaptador 2
14 Tuyau Manguera Tubagem 1
15 Adaptateur Adaptador Adaptador 1
16 Joint d'étanchéité Obturador Vedagao 2
17 Adaptateur Adaptador Adaptador 1
18 Adaptateur Adaptador Adaptador 2
19 Tuyau Manguera Tubagem 1
20 Tuyau Manguera Tubagem 1
21 6/1148 Moteur Hydraulique.................. Motor hidraulico ..............cuce.e. Motor hidraulico 2
22 31/0143. Tuyau Manguera Tubagem 2
23 31/0143.... Tuyau Manguera Tubagem 2
24 981/06400 Tubo Pistdo uige.

25 31/0141. Tuyau Manguera Tubagem 1
26 6/0258 Adaptor Adaptateur Adaptador: Adaptadar 4
27 6/5021 Filter Element Elément Filtre Elemento Filtfo Elerhenta Filtrante 1

# - To see the colour options for this part, please see the ‘4’ area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘## area of the ‘Spare Parts Information’ section of the Operators Manual.

249




8-01

Layshaft Assembly

8-01

©CONOUAWN

NRNNNNNNNNNE B R R R
COXDVOTRWNPOOONDUAWNP O

9/8012 Bolt. Boulon Perno Perno. M8 x 20 1
4/1015 Spacer Entretoise iador Espacador 1
21/0343 Bush Douille Buje Bucha 1
981/02404............ Pulley Poulie Polia Polia 2
7/8012 Screw Vis Tornillo Parafuse M8 x 25 4
4/8006 Washer Rondelle Arandela Anilha M8 4
53/0087 Bearing Roulement Cojinete Rolamanto 2
4/8006 Washer Rondelle Arandela Anilha M8 4
8/8008 Nut Ecrou Tuerca Porca M8 4
21/0346 Key. Clavette Chaveta. Chave 1
21/0347 Key. Clavette Chaveta. Chave 1
981/02401............ Shaft Axe Eje Veio 1
21/0345 Bush Douille Buje Bucha 1
21/0342 Clutch Embrayage Embrague Embraiagem 1
9/5022 Bolt Boulon Perno Perno. M5 1
4/5002 Washer Rondelle Arandela Anilha M5 2
981/99960........... Clamp Bride Mordaza Grampo 1
8/5003 Nut Ecrou Tuerca Porca M5 1
715022 Screw Vis Tornillo Parafuse M5 x 8 1
981/99915........... Vibrator Cable................ Cable de vibrateur .......... Cable del vibrador.................... Cabo Vibratéria 1
7110005 Screw Vis Tornillo Parafuse M10 x 1
4/1003 Rondelle Arandela Anilha M10 x 1
981/04500 Goupille Pasador. Pino 1
981/02300 Patte de montage............. Escuadra Suporte 1
981/02402 Goupille Pasador. Rino. 1
7/8026 Screw Vis Tornillo. r‘ dPua Omx 1
8/8001 Nut Ecrou Tuerca.. ... 04 Ll Sl rca Lt L. M8 1
961/99925........... Spring Ressort Resorte Mola 1
2/0010 Clip. Collier 1

~888-634-4289
An iBuy Stores Company

250



1 Poulie Polia Polia 1
2 Douille Buje Bucha 1
3 Ecrou Tuerca Porca M8 3
4 Céble de commande........... Cable de control....... Cabo de Controlo 1
5 Vis Tornillo Parafuse M10 x 30 2
6 Support Soporte Suporte. 1
7 Pompe hydraul. ..................Bomba hidraulica Bomba hidraulica 1
8 Rondelle. Arandela Anilha M10 x 30 2
9 Ecrou Tuerca Porca M10 x 30 2
10 Goupille Spirol .............. Pasador Spirol ..... Pino em Espiral 1
11 Levier Palanca Alavanca 1
12 3/5046... Joint Junta Junta 1
13 8/8001... Ecrou Tuerca Porca M8 1
14 919/01000 Axe Eje Veio 1
15 919/99819 Bossage Resalte Cubo. 1
16 Patte de montage Escuadra Suporte 1
17 Vis Tornillo Parafuse 1
18 Ressort Resorte Mola. 1
19 Bossage Resalte Cubo. 1
20 Ecrou Tuerca Porca M8

21 Vi Tornillo Parafuse M8 1
Not Shown

eu étanchéité,

5/0087
Pompe hydraul

Conjunto de Vedacao

888-634-4289

An iBuy Stores Company

251

tradParts com




10-01

10-01

1 Réservoir d'eau Depos. de agua Tanque de agua 1
2 Adaptateur Adaptador Adaptador.

3 Tuyau Manguera Tubagem 1
4 Obturateur Tapén Tampao 1
5 Joint d'étanchéité Obturador Vedagéo 5
6 Vis Tornillo Parafuse M10 x 25 1
7 Rondelle Arandela Anilha M10 1
8 Entretoise. Espaciador Espagador 1
9 Rondelle. Arandela Anilha m10 1
10 Capuchon Casquete Tampa 1
11 Adaptateur Adaptador Adaptador.

12 Adaptateur Adaptador Adaptador. 2
14 Adaptateur Adaptador Adaptador 2
15 Adaptateur Adaptador Adaptador. 4
16 Tubo. Pistdo uiger 2
17 Adaptateur Adaptador Adaptador 4
18 Ecrou Tuerca Porca M5 4
19 Bride Mordaza Grampo 4
20 Vis Tornillo Parafuse M5 x 15 4
21 Tuyau Manguera Tubagem

22 32/0140. Tuyau Manguera Tubagem 1
23 32/0139. Tuyau Manguera Tubagem 1

# - To see the colour options for this part, please see the ‘#' area of the ‘Spare Parts Information’ section of the Operators Manual.
## - To see the colour options for this part, please see the ‘## area of the ‘Spare Parts Information’ section of the Operators Manual.

252



11-01

Hourmeter 11-01

1 Vis Tornillo Parafuse M3 x 20 2
2 Compteur horaire................. Cuenta horas Horimetro 1
3 Ecrou Tuerca Porca M3 2
4 Faisceau Arnés Arnés 1

253



12-01

Decals 12-01

1 800/99517 Autocollant Rétulo. Decalque TDX 650A 1
2 800/99526 Autocollant. Rétulo. Decalque TDX 650A 1
3 800/99514 Autocollant Rétulo. Decalque TDX 650A 1
4 800/99515 Autocollant Rétulo. Decalque TDX 650A 1
5 800/99682 Autocollant. Rétulo. Decalque Vibration Lever...........ccc.... 1
6 800/99990 Autocollant Rétulo. Decalque Read Manual 1
7 800/99681 Autocollant Rotulo. Decalque Forward / Reverse .. 1
8 800/99676 Autocollant. Rétulo. Decalque Service Canopy.

9 800/99686 Autocollant. Rétulo. Decalque Strapping Point: .
10 800/99801 Autocollant Rétulo. Decalque Hot Parts 1
11 800/99685 Autocollant. Rétulo. Decalque ‘Yanmar Engine Oil Fill

11 800/99553 Autocollant. Rétulo. Decalque Kubota Engine Oil Fill .

12 800/99675 Autocollant Rétulo. Decalque Hydraulic Oil Leve

13 Autocollant. Rétulo. Decalque Engine Oil Type

14 Autocollant. Rétulo. Decalque Water Tank Drai .
15 800/99680 Autocollant Rétulo. Decalque Park Brake .........cccocoveevnne
16 800/99679 Autocollant. Rétulo. Decalque bar Tap 1
17 800/99673 Autocollant. Rétulo. Decalque Diesel Only....

18 800/99674 Autocollant Rétulo. Decalque Hydraulic Oil Fil

19 800/99986 Autocollant. Rétulo. Decalque Lifting Point

20 800/99678 Autocollant. Rétulo. Decalque Ignition Key (Yanmar) .

20 800/99516 Autocollant Rétulo. Decalque Ignition Key (Kubota

21 800/99677 Autocollant. Rétulo. Decalque Throttle Lever...

22 19.0.373 Autocollant. Rétulo. Decalque Caution - Safety

23 800/99942 Autocollant Rotulo. Decalque 107 dB(A) 1
24 800/99521 Autocollant Rétulo. Decalqte) EXhaust Fumes.... .
25 800/99802 Autocollant. Rétulo. Decalque Caution - Crushing

254




AltradParts.com
888-634-4289
An iBuy Stores Company

255





